

## Certificate Of Analysis

**Product No.** B602785  
**Product Name:**  $\alpha$ -Cellulose  
**CAS NO.** 9004-34-6  
**Lot No.**  
**Inspection Date:**  
**Reinspection Date:**

Test	Specification
APPEARANCE	White or near-white fine powder
Particle size D50	40-60
PH	5.0-7.5
Heavy metal	$\leq 10$ ppm
DRYING LOSS	$\leq 1.5\%$
RESIDUE IGNITION	$\leq 0.10\%$
Dissolved substances in water	$\leq 0.25\%$
Chloride	$\leq 0.03\%$

